
SERIOUS TRAINING

FINAL PRODUCT

MODULAR RACK 8 
PAGE ONE



SERIOUS TRAINING

COMPONENTS

MODULAR RACK 8
PAGE TWO

M8 Nut 
Quantity x 46

1700mm MR-Side 
Quantity x 3

1700mm MR-Side 900mm MR-Side Foam Roller Brace Dual Pipe Shelf Heavy Duty Shelf

Band Rope Peg MR-Wheel M8x65 Hex Bolt M8x20 Hex Screw M8 Nut M8 Washer

Heavy Duty Shelf 
Quantity x 5

Dual Pipe Shelf 
Quantity x 2

M8x65 Hex Bolt 
Quantity x 46

M8 Washer 
Quantity x 92

Band Rope Peg 
Quantity x 2

1700mm MR-Side 900mm MR-Side Foam Roller Brace Dual Pipe Shelf Heavy Duty Shelf

Band Rope Peg MR-Wheel M8x65 Hex Bolt M8x20 Hex Screw M8 Nut M8 Washer

1700mm MR-Side 900mm MR-Side Foam Roller Brace Dual Pipe Shelf Heavy Duty Shelf

Band Rope Peg MR-Wheel M8x65 Hex Bolt M8x20 Hex Screw M8 Nut M8 Washer

1700mm MR-Side 900mm MR-Side Foam Roller Brace Dual Pipe Shelf Heavy Duty Shelf

Band Rope Peg MR-Wheel M8x65 Hex Bolt M8x20 Hex Screw M8 Nut M8 Washer1700mm MR-Side 900mm MR-Side Foam Roller Brace Dual Pipe Shelf Heavy Duty Shelf

Band Rope Peg MR-Wheel M8x65 Hex Bolt M8x20 Hex Screw M8 Nut M8 Washer

1700mm MR-Side 900mm MR-Side Foam Roller Brace Dual Pipe Shelf Heavy Duty Shelf

Band Rope Peg MR-Wheel M8x65 Hex Bolt M8x20 Hex Screw M8 Nut M8 Washer

1700mm MR-Side 900mm MR-Side Foam Roller Brace Dual Pipe Shelf Heavy Duty Shelf

Band Rope Peg MR-Wheel M8x65 Hex Bolt M8x20 Hex Screw M8 Nut M8 WasherMR-Wheel 
Quantity x 6

1700mm MR-Side 900mm MR-Side Foam Roller Brace Dual Pipe Shelf Heavy Duty Shelf

Band Rope Peg MR-Wheel M8x65 Hex Bolt M8x20 Hex Screw M8 Nut M8 Washer

Foam Roller Brace 
Quantity x 11700mm MR-Side 900mm MR-Side Foam Roller Brace Dual Pipe Shelf Heavy Duty Shelf

Band Rope Peg MR-Wheel M8x65 Hex Bolt M8x20 Hex Screw M8 Nut M8 Washer

M8x20 Hex Screw 
Quantity x 24

1700mm MR-Side 900mm MR-Side Foam Roller Brace Dual Pipe Shelf Heavy Duty Shelf

Band Rope Peg MR-Wheel M8x65 Hex Bolt M8x20 Hex Screw M8 Nut M8 Washer

M8 Spring Washer 
Quantity x 24

A

1

2

3

4

DETAIL A
SCALE 1 : 5

M8 Spring Washer



SERIOUS TRAINING

STEP ONE: ASSEMBLE  WHEELS  TO  1700MM  MR-SIDES

MODULAR RACK 8
PAGE THREE

A

1

2

3

4

DETAIL A
SCALE 1 : 5

M8 Spring Washer

Part No. Description QTY
1 1700mm MR - Side 3
2 MR-Wheel 6
3 M8x20 Hex Screw 24
4 M8 Spring Washer 8

A

1

2

3

4

DETAIL A
SCALE 1 : 5

M8 Spring Washer



SERIOUS TRAINING

STEP TWO: ASSEMBLE  RACK

MODULAR RACK 8
PAGE FOUR

1

7

5

4

2

3

1

2

1

5

7

76

7 6

ITEM NO. DESCRIPTION QTY.
1 MR - 1700mm Side 4
2 MR - Heavy Duty Shelf 5
3 MR - Dual Pipe Shelf 2
4 MR - Foam Roller Brace 1
5 SCREW SET HITENSILE G8.8 M8X65 BLACK OXIDE 40
6 NUT CONELOCK METRIC 8 BLACK OXIDE 42
7 WASHER FLAT METRIC 8 BLACK OXIDE 81

Part No. Description QTY
1 1700mm MR - Side 3
2 Heavy Duty Shelf 5
3 Dual Pipe Shelf 2
4 Foam Roller Brace 1
5 M8 x 65 Hex Bolt 2
6 M8 Nut 42
7 M8 Washer 84



SERIOUS TRAINING

STEP THREE: ATTACH BAND ROPE HOOKS

MODULAR RACK 8
PAGE FIVE

A1

DETAIL A
SCALE 1 : 5

3
5

54

ITEM NO. DESCRIPTION QTY.
1 Modular Rack Assembly 1
2 MR - Band Rope Peg 2
3 SCREW SET HITENSILE G8.8 M8X65 BLACK OXIDE 4
4 NUT CONELOCK METRIC 8 BLACK OXIDE 4
5 WASHER FLAT METRIC 8 BLACK OXIDE 8

Part No. Description QTY
1 Modular Rack Assembly 1
2 Band Rope Peg 2
3 M8 x 65 Hex Bolt 4
4 M8 Nut 4
5 M8 Washer 8



SERIOUS TRAINING

STEP FOUR: ASSEMBLY COMPLETE

MODULAR RACK 8
PAGE SIX


